
SPARE PARTS LIST - INSTACUT 3.5

LETTER PART # DESCRIPTION

A 071 Screw, Hex Head Stainless

B 2319 Black Rubber Foot, Screw On
(sold individually)

C 379001 Base (includes Guide Rods)

D 379005 Pusher Head Casting (includes Bearings) 

E
379007 Pusher Head Block, 3/8” Cut

379008 Pusher Head Block, 1/4” & 1/2” Cut

F 379009 Bumper

G 379015 Suction Foot

H 379031 Guide Rod, 3/8” Diameter

I
379034 Thumbscrew, 1/4-20 x .875” (before 8/2008)

2014004 Thumbscrew, 1/4-20 x 1.0” (after 8/2008)

J

379038 Pusher Head for 4-8 Section Wedger

379039 Pusher Head for 6-12 Section Wedger

379040 Pusher Head for 5-10 Section Wedger

379041 Pusher Head for 4-8 Section Corer

379061 Pusher Head for 6-12 Section Corer

LETTER PART # DESCRIPTION

K 353 Lock Nut 5/16” x 18 UNC

L
379034 Thumbscrew, 1/4-20 x .875” (before 8/2008)

371090 Thumbscrew, 1/4-20 x .750” (after 8/2008)

M

15065 Blade, 4 Section Wedge

15067 Blade, 6 Section Wedge

15068 Blade, 8 Section Wedge

15069 Blade, 10 Section Wedge

15070 Blade, 12 Section Wedge

15071 Blade, 6 Section Corer

15072 Blade, 8 Section Corer

N

15062 1/4” Dice

15063 3/8” Dice

15064 1/2” Dice

15086 1/4” & 1/2” Dice

5

F

F

N

M
H

H

C

G

K K

B

I

E

L
D

J
A


